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	COURSE ASSESSMENT
	



	Course title
	Electronic Prescribing and Medicines Administration (ePMA)-Prescriber Training


You should not confer with your colleagues, but you may use your documentation to help you and you may ask the trainer if you do not understand the question. 

1. Complete the ten questions below to show understanding of the new software. These 10 questions do not form part of the assessment.
2. Practical Tasks. Please complete the three practical tasks on a training patient set up for you by your trainer. These will be marked. Pass mark is 100% in order to receive your password. Once you have completed the three practical tasks, please print a copy of the in-patient drug chart. 
All questions have been covered in the training session 
	Course title
	ePMA Prescribing
	Date
	

	Delegate name
	

	Organisation
	HDFT

	Trainer
	Emily Parkes/Emma Keating/Paul Golightly 


	Question
	Answer
	(

	What colour is the medicines on admission screen and how would you transfer medicines on admission to the in-patient chart
	
	

	What symbol states an overdue administration?
	
	

	Name the three methods of prescribing
	
	

	When prescribing name the four scheduling types
	
	

	Which field should be used for adding supplementary information to a prescription?
	
	

	When selecting a quick list or protocol at what point can you edit these?
	
	

	At what point are medications active for administration?
	
	

	How long before a medication is due does it become available for administration and at what point does it become overdue?
	
	

	How are ceased medications identified and how long do they appear for?
	
	

	How would you review patient history for a current patient or a previously discharged patient?
	
	


	Practical Tasks - Part 1

	Adding allergies 

	Patient has an allergy to penicillin –reaction rash 

	Add  patients allergy status

	

	Adding medicines on admission, setting the prescribing plan 

	

	Add the following medications to medicines on admission.

	Metformin 500mg TDS (comments recently increased by GP)

	Atenolol 50mg OM 

	

	Set the prescribing plan 

	Metformin –suspend

	Atenolol –continue 

	

	Activate the prescribing plan (to transfer medications set as “continue” onto the in-patient chart

	Activate the plan and move to in-patient chart

	

	Please PRESCRIBE thromboproylaxis on transfer of MOA to in-patient drug chart (via protocol) when warning prompt appears.

	

	

	Adding Alerts

	Add alert: Please check BP for atenolol; applies when prescribing and administering medications”. 

	


	Total
	
	/5


	Practical Tasks – Part 2

	Long Hand Prescribing

	Prescribe the following via the long hand route

	

	Cyclizine – DOSE: 50mg IV/PO 8 hourly PRN Max 150mg in 24 hours – for nausea or vomiting

	Morphine – DOSE: 5mg Intramuscular Stat (now) for severe pain

	Fentanyl patch-DOSE 50mcg every 3 days

	Methotrexate – DOSE: 10mg (oral) weekly on Wednesdays. (For rheumatoid) 

	Warfarin –usual dose 3mg daily for AF

	Quick List Prescribing 

	Add quick list: Gentamicin 560mg extended interval protocol

	Protocol Prescribing



	Add Protocol: Acute exacerbation of COPD

	

	Stopping and amending medications

	Amend the following prescription items:

	

	Cease:  Dalteparin: adding reason INR now in range

	Amend: amend prescription for cyclizine 50mg TDS regularly.

	

	Re-starting a medication set as “suspend” in the prescribing plan

	Re-start metformin (currently suspended at bottom of page)

	

	


	Total
	
	/10


	Practical Tasks – Part 3

	Adding complex orders

	Prescribe via the long hand route using the “And” and “Then” orders 

	

	

	Add an ‘And’ order

	Furosemide  – DOSE: 80mg Orally In the morning AND 40mg Orally At Midday

	

	Add a ‘Then’ order

	Prednisolone: 30mg OM for 3 days, THEN 20mg for 3 days, THEN 10mg OM (long term)

	

	

	

	

	

	

	

	

	


	Total
	
	/10
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